U-51

SZHTNTOavY o5 —(¢30)

1.2”Mini Double Action Sander

90

%

@

&%

(==

I
0y)
(IN036- 465883 ] &
DEFESRE 0T
Ry ME FSA T — TS TRO TN T,
@TRE

HEHLE=No3ThbD TILI R HBIZLT,

FLA—LETHIET 5.
DFMEBREOITE

No37bd PIIHE FSAr—5 TR,

HHRSRERIRYMHIS,
TIPS AZIEHTIVETOT,
TRE T REIC TR Y,

[ How to change Pad ]

1. Disassemble

Heat the bottom of No 37b and disassemble  (easy to take off cleanly)
2. Remove oil

Clean the aluminum face of Mo.37b, and remove oil completely. (for taking dust chips off, and for strong adhesion)

3. Reassemble

Adhere No.37b to No.37 after heating the aluminum face of Mo 37b. (for strong adhesion)

*Always KEEP this way for your SAFETY

&S &R/PARTS LIST 2210-1.

=} =

Ir;\ld:x g':)i o4& Description Fif%i TEf

1 3217 |E=#A ¥y Pinion gear 1 5,040
2 3336 |["N)LF Bevel gear 1 1,980
3 3342 [V E—EY Cylinder pin 1 144
5 3118 [ 72T W9 ovy Angle housing 1 3,156
6 3119 |[hyFY2 4 Coupling 1 2,640
7 3340 (N7 S ovy+vybk  |Bearing lock nut 1 1,512
8 3210H |V 5 — Cylinder 1 2,640
12 3338 |+AF¥— Woodruff key 1 288
13 3387 [ RTYLTEY Spring pin ¢ 3x24 1 110
14 3401 |L/N\— Throttle lever 1 600
15 3212 [ R—Y Vane 4 230,
17 2286 |=—K)LO—5— Needle roller ¢ 1.2x8 1 100
18 3466 | NFULY Ball Bearing R4zZ 1 720
19 3464 [ RNF7YLY Ball Bearing 60822 2 720
20 3327 RNF7YLG Ball Bearing 69627 1 720
21 4242 | RNF7YLY Ball Bearing 68627 2 1,008
22 4214 [EXZ ¥ Tk EX. Shaft 1 2,856
23 4215 |\ H— Balancer 1 2,232
24 4216 |[a—R7H—X Shoe bearing case 1 1,860
25 4243 6B TUTIEH RS Set Screw M4x8 1 110
26 4244 |+F RS RIPRD  [Screw M4x6 1 90
27 4245 |+FRAAMpRD Screw M3x5 4 90
28 4246 | +F AN RD Pen head screw M3x10 1 90
29 4247 |6MF vk Hex Nut M3 1 15
30 3812 [ AR—H— Spacer 1 720
31 4272 |[2AvkJL—k Front End Plate 51 1 1,140
32 4375 )Y FL—k Rear End Plate 1 1,920
33 4260 |O—%4— Rotor 1 2,976
34 4261 | RAH—F/AUK Skirt band 1 432)
35 4262 [ RFVFYLG Snap ring 1 110
37 4280 |RAH—F Skirt 1 864
37b 4281 [>a—TL—k Shoe plate 1 924
38 4266 |Ovo)y Lock ring 1 2,472
41 4357 |YALH— Silencer 1 220
43 271 A2 LybkITu oy Air Inlet Bushing 1 756

46 4276 MP/Sy AR —X ¢ 30x2.5 IMP_Pad base ¢30x2.5 1
* MP/S\whR—BR5E8 i | * MP Pad base sales unit * 1set:5pcs 2,750

47 4274 \—E /3K ¢ 30x7 Glue-on face Hard Pad ¢30x7 1
* /\N—K/\yRBRFEEE | * Glue-on face Hard Pad sales unit * 1set:5pcs 2,750
478 4275 [V 2bks8YEK ¢ 30x7 Glue-on face Soft Pad ¢30x7 1set:5pcs| OP 2,750
48 4370 |[HRZ vk Gasket 1 220
50 2710 |0-Y>4 O-Ring P-5 1 60
51 3644 |INVIRT—L Valve stem 1 396
52 2408 |/N)LITRTYUY Valve spring 1 170,
53 3302 |0-Yv45 O-Ring P-8 1 60
54 2409 [/N)ULT TS5 Valve plug 1 240
55 2430B |IRT—(F Housing(Blue 51 1 4,320
61 5001G |hF5 Coupler 1 420
90 4362 |REFaY Speed controller 1 1,700

(PEGMFRERT 2D HYFET)

*Parts may be changed with/without notice.




